
 

OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR 

APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. UNLESS OTHERWISE 

SPECIFIED, ALL COMPLIANCE STATEMENTS ARE SIMPLE ACCEPTANCE. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED 

TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC. 

June 7, 2022 

Mr. Tyler Thomas 
GALE PACIFIC 
285 West Central Parkway, Suite 1704 
Altamonte Springs, FL  32714 

Reference: Flammability Test Report 
  Lab Identification No. 50391 
  Invoice No. 81774 

Dear Mr. Thomas: 

One (1) sample, identified as GALE Pacific – Commercial Heavy 430FR, was received and tested in 
accordance with the California Administrative Code Title 19--Public Safety, Section 1237.1 Flame 
Resistance, Small Scale Test. The results are as follows: 

Test Results 

Specimen Number After Flame (sec) Char Length (in) 

 Length Width Length Width 

1 0.0  0.0 3.4  3.8  

2 0.0  0.0 3.5  3.4  

3 0.0 0.0 3.7  3.6  

4 0.0 0.0 3.7  3.4  

5 0.0 0.0 3.6  3.3  

Avg. 0.0 0.0   

The sample submitted, in its original state, meets the minimum requirements of the above standard. 
The char length may not exceed 6.0 inches for any individual specimen and the average afterflame 
time may not exceed 4.0 seconds in the length or width directions. 

Sincerely, 

 

Brian S. Dement 

BSD/mr  



 

OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR 

APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. UNLESS OTHERWISE 

SPECIFIED, ALL COMPLIANCE STATEMENTS ARE SIMPLE ACCEPTANCE. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED 

TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC. 

June 7, 2022 

Mr. Tyler Thomas 
GALE PACIFIC 
285 West Central Parkway, Suite 1704 
Altamonte Springs, FL  32714 

Reference: Flammability Test Report 
  Lab Identification No. 50391 
  Invoice No. 81774 

Dear Mr. Thomas: 

One (1) sample, identified as GALE Pacific – Commercial Heavy 430FR, was received and tested in 
accordance with the California Administrative Code Title 19--Public Safety, Section 1237.1 Flame 
Resistance, Small Scale Test. The sample was tested after 72 hours of leaching. The results are as 
follows: 

Test Results 

Specimen Number After Flame (sec) Char Length (in) 

 Length Width Length Width 

1 0.0  0.0 4.0  3.7  

2 0.0  0.0 3.5  3.5  

3 0.0 0.0 3.7  3.4  

4 0.0 0.0 3.9  3.5  

5 0.0 0.0 3.8  3.6  

Avg. 0.0 0.0   

The sample submitted, when tested after 72 hours of leaching, meets minimum requirements of the 
above standard. The char length may not exceed 6.0 inches for any individual specimen and the 
average afterflame time may not exceed 4.0 seconds in the length or width directions. 

Sincerely, 

 

Brian S. Dement 

BSD/mr  



 

OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR 

APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. UNLESS OTHERWISE 

SPECIFIED, ALL COMPLIANCE STATEMENTS ARE SIMPLE ACCEPTANCE. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED 

TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC. 

June 7, 2022 

Mr. Tyler Thomas 
GALE PACIFIC 
285 West Central Parkway, Suite 1704 
Altamonte Springs, FL  32714 

Reference: Flammability Test Report 
  Lab Identification No. 50391 
  Invoice No. 81774 

Dear Mr. Thomas: 

One (1) sample, identified as GALE Pacific – Commercial Heavy 430FR, was received and tested in 
accordance with the California Administrative Code Title 19--Public Safety, Section 1237.1 Flame 
Resistance, Small Scale Test. The sample was tested after 100 hours of accelerated weathering. 
The results are as follows: 

Test Results 

Specimen Number After Flame (sec) Char Length (in) 

 Length Width Length Width 

1 0.0  0.0 3.2  3.1  
2 0.0  0.0 3.6  3.7  
3 0.0 0.0 3.5  3.7  
4 0.0 0.0 3.3  3.8  
5 0.0 0.0 3.6  3.6  

Avg. 0.0 0.0   

The sample submitted, when tested after 100 hours accelerated weathering, meets the minimum 
requirements of the above standard. The char length may not exceed 6.0 inches for any individual 
specimen and the average afterflame time may not exceed 4.0 seconds in the length or width directions. 

Sincerely, 

 
Brian S. Dement 

BSD/mr 


